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1.0 General Product Description

Equipment model name

HG10ZZ0.ENCXLUS

Serial number

Prototype

EUT condition

Pre-production, not damaged

Frequency Range

802.11b/g/n(20 MHz) : 2412 MHz - 2462 MHz
802.11n(40 MHz) : 2422 MHz - 2452 MHz

RF output power

802.11b : 14.73 dBm
802.11g : 13.26 dBm
802.11n(20 MHz) : 13.72 dBm
802.11n(40 MHz) : 13.03 dBm

Number of channels

802.11b/g/n(20 MHz) : 11
802.11n(40 MHz) : 7

Transfer Rate

802.11b:11/55/2/ 1 Mbps
802.11g:54/48/36/24/18/12/9/ 6 Mbps
802.11n : up to 300 Mbps

Type of Modulation

802.11b : DSSS
802.11g/n : OFDM

Duty cycle TX power 1.0
Power Source 120 Vac
Antenna Type Chip antenna Gain : 2.1 dBi
1.1 Tested Frequency
802.11b, 802.11g, 802.11n (20MHz)
LOW MID HIGH
Frequency (MHz) 2412 2437 2462
802.11n (40MH2z2)
LOW MID HIGH
Frequency (MHz) 2422 2437 2452
Test Report No.: CTK-2012-01203 Page 4 of 58

Date: 2012-11-19
This Report shall not be reproduced except in full without the written approval of CTK
Form No.: CTK-RF-EF-Partl5 Subpart C(Rev.2)



Tel: +82-31-339-9970 Fax: +82-31-339-9855

CTK Co. Ltd.
TK 386-1, Ho-dong, Cheoin-gu, Yongin-si, Gyeonggi-do, 449-100, Korea

www.e-ctk.com

CTK Co., Ltd.

1.2

Device Modifications

The following modifiations were necessary for compliance:

Not appliable

1.3 Peripheral Devices

1.4

1.5

Device Manufacturer Model No. Serial No.
Note Computer DELL INC. Inspiron 6400 -
Switching Adapter2 DDongguang Lite Power 2nd Plant | LAG5N SO-00 -

Calibration Details of Equipment Used for Measurement
Test equipment and testaccessories are @librated on regular basis. The maximum
time between alibrations is one year or what is recommended by the manufacturer,
whicheveris less. All test equipment alibrations are traceable to the Korea Research
Institute of Standards and Science (KRISS), therefore, all test data recorded in this
reportis traceable to KRISS.

Test Facility

The measurement facility is located at 386-1, Ho-dong, Cheoin-gu, Yongin-si,
Gyeonggi-do, 449-100, Korea. The sites are constructed in conformance with the
requirements of ANSI C63.7, ANSI C63.4 and CISPR Publiation 22.
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1.6

Laboratory Accreditations and Listings

Country Agency Scope of Accreditation Logo
USA FCC 3m&10 mOATS,3 m & 10 m SAC and
Conducted Test Site to perform FCC Part
15/18 measurements
805871
JAPAN VCCI 10 m OATS,3 m & 10 m SAC and
Conducted Test Site
VEl
R-948,C-986,T-1843
KOREA KCC EMI (10 m OATS, 10 m SAC and Conducted
Test Site)
EMS (ESD, RS, EFT /Burst, Surge, CS,
Magnetic, Dips and Interruptions)
No.51, KR0025
International KOLAS | EMC

\‘OR'\" ACCREQ, T4y

O 0
£ 7
3 i
oy . 59

TESTiNG 0. 112
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2 Summary of tests

FCC Part . i Status
Section(s) Parameter Limit Test Condition (note 1)
15.247(a) 6 dB Bandwidth > 500 kHz C
15.247(b) Maximum Output Power < 1 Watt C
Conducted Spurious
15.247(d) Band Edge > 20 dBc C
15.247(e) Erans_mltter Power Spectral < 8 dBm @ 3 kHz C
ensity C
15.209 Field Strength of Hamonics 15.209(a) Radiated C
15.207 AC Conducted Emissions 15.207(a) Line Conducted C

Note 1: C=Complies NC=Not Complies NIr=NotTested NA=Not Appliable

Note 2: The data in this test report are trmceable to the national or international standards.

The sample was tested according to the following spedfication:
- FCC Part 15.247, ANSI C63.4-2003

The tests were performed according to the method of measurements prescribed in
KDB No.558074
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2.1 Technical Characteristic Test

2.1.1 6dB Bandwidth

Procedure:

The bandwidth at 6dB below the highest in-band spectral density was measured with a
spectrum analyzer connected to the antenna temminal, while EUT is operating in tansmission
mode at the appropriate frequencies.

After the trace being stable, Use the marker-to-peak function to set the marker to the peak
of the emission. Use the marker-delta function to measure 6dB down one side of the emission.
Reset the marker-delta function, and move the marker to the otherside of the emission, until
it is ( as close as possible to ) even with the reference marker level. The marker-delta reading
at this pointis the 6 dB bandwidth of the emission.

The spectrum analyzeris setto:

Center frequency = the highest, middle and the lowest channels
RBW = 100 kHz Span =40 MHz
VBW =100 kHz (VBW = RBW) Sweep =auto

Trace = max hold Detector function = peak

Measurement Data:

Test mode : 802.11b

Mode Frequency | Channel Test Results
° (MHz) No. 6dB Bandwidth Occupied el
(MHZ2) Bandwidth (MHz)
2412 1 7.56 10.47 Complies
802.11b 2437 6 7.64 10.61 Complies
2462 11 8.28 10.68 Complies
Test mode : 802.11¢g
Mod Frequency | Channel Test Results
ode (MHz) No. 6dB Bandwidth Occupied Result
(MHZ) Bandwidth (MHz)
2412 1 15.05 16.22 Complies
802.11g 2437 6 15.09 16.30 Complies
2462 11 15.07 16.24 Complies
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Test mode : 802.11n (20 MHz)

Mode Frequency | Channel Test Results
(MHz) No. 6dB Bandwidth Occupied Result
(MHZ2) Bandwidth (MHz)
2412 1 15.05 17.34 Complies
802.11n
2437 6 15.09 17.47 Complies
(20 MHz)
2462 11 15.07 17.38 Complies
Test mode : 802.11n (40 MHz)
o Frequency | Channel Test Results
ode (MHz) No. 6dB Bandwidth Occupied Result
(MHZ) Bandwidth (MHz)
2422 3 36.38 36.48 Complies
802.11n
2437 35.12 36.35 Complies
(40 MHz)
2452 9 30.11 36.12 Complies
Minimum Standard:
6 dB Bandwidth > 500kHz
See next pages foractual measured spectrum plots.
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802.11b

|.Ig|l'enl Speclnun .llmlyzer Occupied BW

2.412000000 GHz

Ref Value 20,00 dBm

101755 AM oy 11, 2012
Radio Std: Mone

Input: RF s Trig: Free Run AvglHold:>10/10

#IFGain:Low #Atten: 30 dB

Rl 20dBm:

by Mt

HiRes BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power
10.474 MHz

Transmit Freq Error -17506 Hz OBW Power
¥ dB Bandwidth 7.557 MHz x dB

MSG

Radio Device: BTS

Sweep 7.8 ms

20.06 dBm

STATUS

&

Trace/Detector

|.Ig|l'enl Speclnun .llmlyzer Occupied BW

Center Freq 2 437000000 GHz Center Freq: 2.437000000 GHz

) 10:19:27 AM Moy 11, 2012
Radio Std: None

Input: RF . Trig:Free Run Avg|Held:>10/10

#IF Gain:Low #Atten: 30 dB

___Rel 28 dim

|
o e
; ‘n"‘"“r'“'" I)ff'f'l'n_r'ﬁ..fl\.-h- |
1‘,
| s,
|
1
|
|
!

BT |

¢
M 5‘\\, nnl

1 i ‘V[ ’
Rl

Center 2.437 GHz
H#Res BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power
10.612 MHz

Transmit Freq Error 60.805 kHz OBW Power
x dB Bandwidth 7.638 MHz x dB

"\#“ J"‘ly

Radis Davice: BTS

‘1' *“"'I'-"l

""\r 'I”“'h'-ﬂdpv-».. ¥

Span 50 MHz
Sweep 7.8 ms

19.49 dBm

FEE

Trace/Detector
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802.11b

I Agilent Spectrum Analyzer - Occupied BW Elg gl
L] g |3 [ T 10:20:01 AM Moy 11, 2012
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Freq! Channel
Input: RF C, Trig:FreeRun Avg|Hold:» 10110
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

Ref 20 dBm

1 t Center Freq
H I_,L,,.'.fu—."-".hi-,(‘rm,_;.w i I || 2.462000000 GHz
"o,

il | | L)
t_,-ul.e' e . | . . -JJ\,I,\I :

} Al
B e

et i b,

\Center 2.462 GHz ) h Span 50 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 7.8ms
Occupied Bandwidth Total Power 20.24 dBm
10.675 MHz
Transmit Freq Error -8B1170 Hz OBW Power 99.00 %
¥ dB Bandwidth 8.282 MHz x dB -6.00 dB
—'SG : S'M.TL.S
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802.11g

I Agilent Spectrum Analyzer - Occupied BW

Ref Value 20.00 dBm

Input: RF

=]
#IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref 28 dBm

; }v\\-‘.a-.’h.-lif"i‘*‘"| -‘“”1"""'1..1~,«L-1r.l
f
kil
” J,y],u*'—'-l'ﬂ"lu'n;"'{ ﬁ"(i*"l[m

T o

Center 2.412 GHz

HiRes BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power

16.218 MHz
6379 Hz
15.05 MHz

OBW Power
x dB

Transmit Freq Error
¥ dB Bandwidth

J Center Freq: 2.412000000 GHz
AvglHold:> 10410

1 II.\ {
”’lln-\'.;f.ﬂq'-,h H, r"lL fh-'l-"(l‘w:m !
| -

A

LL05:21 AM Ny 11, 2012
= = TracelDetactor

Radio Std: Mone

Radio Device: BTS

I.‘r
LN

Span 50 MHz
Sweep 7.8 ms

20.22 dBm

99.00 %
-6.00 dB

Tl Agilent Spectrum Analyzer - Occupied BW

Center Fre 2.437000000 GHz

Input: RF ) Trig:Free Run

#IF Gain:Low #Atten: 30 dB

Rol 78 dim

R

‘a,.ﬂ.ffn‘l'"]’

Center 2.437 GHz

H#Res BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power

16.299 MHz
10.411 kHz
15.09 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MSG

| CenterFreq: 2.437000000 GHz
AvglHold:> 10410

EEH

11i05:11 AMNov 11, 2012
= Freq ! Channel

Radio Std: None

Radis Davice: BTS

Center Freq
2.437000000 GHz

Sweep 7.8ms

19.35 dBm

99.00 %
-6.00 dB

STATUS
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802.11g

Analyzer - Occupied BW Elglgl
LX 2 | 1] p 0 [LLOG47 Moy 11,2012
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Freq ! Channel
Input: RF C, Trig:FreeRun Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20 dBm

Center Freq
2.462000000 GHz

" M.p.kuu,.n,&-w{,u-eﬁv ! d“'-J._L'lﬂlu-..,\-.I—;ig.'-p’,!lw.l,l).tlu.ll o,

fea™ . . . . |l

\Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 7.8ms
Occupied Bandwidth Total Power 20.26 dBm
16.238 MHz
Transmit Freq Error 15588 Hz OBW Power 99.00 %
¥ dB Bandwidth 15.07 MHz x dB -6.00 dB
—'SG : S'M.TL.S
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802.11n (20 MHz)

I Agilent Spectrum Analyzer - Occupied BW
=00

Ref Value 20.00 dBm

Input: RF T Trig:Free Run
#Atten; 30 dB

#IFGain:Low

Ret 28 dBm

g
1

Center 2.412 GHz
H#Res BW 100 kHz

Occupied Bandwidth
17.342 MHz
-8470 Hz
15.05 MHz

Transmit Freq Error
¥ dB Bandwidth

| Center Freq: 2.412000000 GHz
Avg|Hold:>10/10

et = =l l‘-'J‘w |':"JE"V]L;-M‘Ln#i.IwL‘"

#VBW 100 kHz

Total Power

OBW Power
x dB

Wb
¢ R DR

CE&

11:23:44 AMNGy 11, 2012
TracelDetector

Radio Std: Mone

Radie Device: BTS

Span 50 MHz
Sweep 7.8ms

20.42 dBm

99.00 %
-6.00 dB

Tl Agilent Spectrum Analyzer - Occupied BW
50 9

Center Freq 2.437000000 GHz

Input: RF o, Trig:Free Run
#Atten: 30 dB

#IFGain:Low

Ref 28 dBm

L

}
:. n'-Nﬂ\‘i\.'1-""'*‘"""l'"'j'-“'J"wll"r“'lll"'h'ﬁa‘#r |
Mh-q"r |

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.467 MHz
15.507 kHz
15.09 MHz

Transmit Freq Error
¥ dB Bandwidth

MSG

37000000 GHz

T J-.\‘“j"“l'."""l"‘-dlluﬂ\: ,,1,“.,.\.“&,.[1‘
r

#VBW 100 kHz

Total Power

OBW Power
x dB

CE&

AN LL, 2012 Freq | Channel

Mone

AvglHold:> 10410

Radio Device: BTS

Center Freq
2.437000000 GHz

Sweep 7.8ms

19.52 dBm

99.00 %
-6.00 dB

STATUS
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802.11n (20 MHz)

Analyzer - Dccupied BW Elﬁlgl
L] 7 | T A 2 [LLE5502MNG: 11,2012 [
Center Freq 2.462000000 GHz Center Freq; 2.462000000 GHz Radio Std: None 12a} LAt
Input: RF C, Trig:FreeRun Avg|Hold:» 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

fof 26 dBm

Center Freq
2.462000000 GHz

1
o T
ST S
i) ¢
'qp,l

Span 50 MHz
#VBW 100 kHz Sweep 7.8ms
Occupied Bandwidth Total Power 20.32 dBm
17.381 MHz
Transmit Freq Error 43957 Hz OBW Power 99.00 %
¥ dB Bandwidth 15.07 MHz x dB -6.00 dB
—’SG S'M.TL.S ;
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802.11n (40 MHz)

Tl Agilent Spectrum Analyzer - Occupied BW El@g
X g 5 NT AL 2 PMMoY 15, 2012
Span 100.00 MHz 2.422000000 GHz R d: Mone Trace/Detector
Input: RF | Trig:Free Run Avg|Hold:> 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

v:___Rel Z0dBm

: -r‘_]yh»"d "Jﬂ-',nltllb 'ylh “JN'L:WLJ- .““ uh r‘h“;" I, ﬂiﬁ‘ § J‘I

d

| [ gﬂ-‘l'ﬂqr‘«l.‘%iwwhﬁ":
i

et |

Center 2.422 GHz - - ' ) " Span 100 MHz
#Res BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 19.00 dBm
36.476 MHz

Transmit Freq Error -111670 Hz OBW Power 99.00 %
¥ dB Bandwidth 36.38 MHz x dB -6.00 dB

MSG STATUS

Tl Agilent Spectrum Analyzer - Occupied BW El@g
X Ei E ALIGNAUTO  [D4i20:38 PMINov 15, 2012
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Mone Trace/Detector
Input: RF ) Trig:Free Run Avg|Held:> 10110
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

v __Ret J0dRm:

| #x}vl#ﬁ%ﬂhnwh""wl.sw“""l'?’"'JWL-:":J‘S

!
e *I‘dr"f t{*ﬂbﬂ\hﬁhﬂqﬁ. J’fj' I
ha |

Center 2437 GHz B ' il " Span 100 MHZ
HRes BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 18.78 dBm
36.350 MHz

Transmit Freq Error -64053 Hz OBW Power 99.00 %
x dB Bandwidth 35.12 MHz x dB -6.00 dB
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802.11n (40 MHz)

I Agilent Spectrum Analyzer - Occupied BW El@@
L] 502 | &L 0 [Di21:25PMMov 15, 2012
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Trace/Detector
Input: RF C, Trig:FreeRun Avg|Hold:» 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 28 dBm

| 1|-LL¢h"{‘J"“J""h;J’umli;wu‘l*“\"rlnh-wﬂy.rl

|

.J ]
A g | ' \ R A e 1 |
e S ) ki I

Span 100 MHZ

#VBW 100 kHz

Occupied Bandwidth Total Power 18.71 dBm
36.124 MHz

Transmit Freq Error -74220 Hz OBW Power 99.00 %
¥ dB Bandwidth 30.11 MHz x dB -6.00 dB

STATUS

Test Report No.: CTK-2012-01203 Page 17 of 58
Date: 2012-11-19
This Report shall not be reproduced except in full without the written approval of CTK
Form No.: CTK-RF-EF-Partl5 Subpart C(Rev.2)



Tel: +82-31-339-9970 Fax: +82-31-339-9855
www.e-ctk.com

CTK Co. Ltd.
TK 386-1, Ho-dong, Cheoin-gu, Yongin-si, Gyeonggi-do, 449-100, Korea

CTK Co., Ltd.

2.1.2 Maximum peak Conducted Output Power
Test Location
RF Test Room

Test Procedures

The transmitter output is connected to a spectrum analyzerand the analyzers intemal
channel power integration function is used to integrate the power over a bandwidth
greater than or equal to the 99% bandwidth.

EUT Spectrum Analyzer

Limit
<1W

Test Results

Cable loss : 2.3 dB

Test mode : 802.11b - 1 Mbps

Fre(:ﬁ/llli'ezr;cy Chﬁlg.nel (I\:I/I:tzu(rirgnir;t Toalgn:\)/ver Limit Result
2412 1 12.43 14.73 Complies
2437 6 11.67 13.97 30dBm Complies
2462 11 12.40 14.70 Complies

Remark.

The 802.11b data rate were set in 1 Mbps, due to the highest RF output power.

Test mode : 802.11g - 6 Mbps

Frequency Channel Mesurement Total Power Limit Result
(MHZz) No. data (dBm) (dBm)
2412 1 10.90 13.20 Complies
2437 6 10.09 12.39 30dBm Complies
2462 11 10.96 13.26 Complies
Remark.

The 802.11g data rate were set in 6 Mbps, due to the highest RF output power.
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Test mode : 802.11n (20 MHz) - MCSO

Frequency Channel Mesurement Total Power Limit Result
(MHz) No. data (dBm) (dBm)
2412 1 11.42 13.72 Complies
2437 6 10.71 13.01 30dBm Complies
2462 11 11.40 13.70 Complies
Remark.

The 802.11n(20 MHz) data rate were set in MCSO, due to the highest RF output power.

Test mode : 802.11n (40 MHz) - MCSO

Frequency Channel Mesurement Total Power Limit Result
(MHz) No. data (dBm) (dBm)
2422 3 10.56 12.86 Complies
2437 6 10.59 12.89 30dBm Complies
2452 9 10.73 13.03 Complies
Remark.

The 802.11n(40 MHz) data rate were set in MCSO, due to the highest RF output power.
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I Agilent Spectrum Analyzer - Channel Power

Center Freq 2.412000000 GHz
o #IFGain:Low

Ref 28 dBm

J
A

T
Lesiammsinnbuatie: AL

Center 2.412 GHz
#Res BW 100 kHz

Channel Power

12.43 dBm/ 10.7 MHz

802.11b

J Center Freq: 2.412000000 GHz

Trig: Free Run
#Atten: 30 dB

AvglHold:> 10410

Ay J
rir_u W

#VBW 100 kHz

Power Spectral Density

-57.86 dBm/Hz

A

[4:33:27 PMMoy 14, 2012
= TracelDetactor

Radio Std: Mone

Radio Device: BTS

Tl Agilent Spectrum Analyzer - Channel Power

Center Freq 2.437000000 GHz
Input: RF
#IFGain:Low

| CenterFreq: 2.437000000 GHz
1 Trig: Free Run

AvglHold:> 10410
#Atten: 30 dB

EEH

[04:39:15 PMMNav 14, 2012
4 Freq/ Channel

Radio Std: None

Radis Davice: BTS

Channel Power

MSG

I
bbb e

Rol 78 dim

T
oy ! Wk

A,
ot
D,

Center 2.437 GHz
HRes BW 100 kHz

#VBW 100 KHz
Power Spectral Density

11.67 dBm/ 10.7 MHz

STATUS

T T Y et

-58.63 dBm/Hz

Center Freq
2.437000000 GHz
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802.11b

Analyzer - Channel Power Elﬁlgl
i x | T A 2 D436 My 14, 2012 R
Center Freq 2.462000000 GHz Center Freq; 2.462000000 GHz Radio Std: None 12a} LAt
Input: RF C, Trig:FreeRun Avg|Hold:» 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

fof 26 dBm

Center Freq
aatelli koo . | 2.462000000 GHz
LY

Y
o
,,.,,-1’!11"«lrf

bradpiriaande

#VBW 100 KHz
Channel Power Power Spectral Density

12.40 dBm/ 10.7 MHz -57.89 dBm/Hz

MSG STATUS
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802.11g

Analyzer - Channel Power
Exi = I T A o] D440:33 PMMNow 14, 2012
Span 50.000 MHz Center Freq: 2.412000000 GHz Radio Std: Mone
£ Input: RF C, Trig:FreeRun Avg|Hold:» 10410
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 28 dBm

Ip,b.}l!.@,q’l-_, ""‘J"'HI g
o b

J
[

wm’;" #‘1\’11-1-'»!"#"‘”‘\“1'- .I.J-m"r { Nid

Span 50 MHz
#VBW 100 kHz Sweep 7.8ms

Channel Power Power Spectral Density

10.90 dBm/ 16.3 MHz -61.22 dBm/Hz

MSG STATUS

Tl Agilent Spectrum Analyzer - Channel Power El@@
LXi 50 % I T A 4] D4:41:13 PMMov 14, 2012
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Freg [ Channel
input: RF Cy Trig:Free Run Avg|Held:> 10110
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

Rol 78 dim

Center Freq

| E 2.437000000 GHz
ﬁh‘.,f,mh,,r,-\.,,.h-r-bﬁ e "‘u'lll-uq'lu,-l.-.lu NL'J“{L
¥

| i
™ ,W-,-,1,1,4"*1'._1"!1\#.;,-1_.-r.-'||.[.j,l'l|'|’t_,\\ﬁ‘-
i

#VBW 100 kHz Sweep 7.8 ms

Channel Power Power Spectral Density

10.09 dBm/ 16.3 MHz -62.03 dBm/Hz

MSG STATUS
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I Agilent Spectrum Analyzer - Channel Power Elﬁlgl
LXi 50 5 | ALl O D44139PMNoy 14,2012 [
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None req | Channsl
Input: RF C, Trig:FreeRun Avg|Hold:» 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

fof 26 dBm

Center Freq
R Il T gy i

IlJI
S panablil

_ s I
" M.ksf’ ™ Hﬁ'\-.,l.-'"“fhglvr-J.*,,-ﬁw.-"'fhuf-p“‘Il“

P, |I;,l,+|r

#VBW 100 kHz Sweep 7.8ms

Channel Power Power Spectral Density

10.96 dBm/ 16.3 MHz -61.16 dBm/Hz

MSG STATUS
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802.11n (20 MHz)

I Agilent Spectrum Analyzer - Channel Power

! I AL 1" D42:16 PMMNov 14, 2012
Integration BW 17.500 MHz Center Freq: 2.412000000 GHz Radio Std: Mone
Input: RF C, Trig:FreeRun Avg|Hold:» 10410

#IFGain:Low #Atten: 30 dB Radio Device: BTS

; ~ Span 53.68 MHZ|
#Res BW 100 kHz #VBW 100 kHz Sweep 8.4 ms

Channel Power Power Spectral Density

11.42 dBm/ 17.5 MHz -61.02 dBm/Hz

Off
Ref 20dBm i Qn_

| [Exp Repeat

A

Meas Setup

Avg/Hold Num
10

AvgMode

Integ BW
17.500 MHz

Tl Agilent Spectrum Analyzer - Channel Power
LX 50 & S NT LT D4 4247 PMMov 14, 2012
Center Freqg 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

J Input: RF ) Trig:Free Run Avg|Hold:>10#10

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

Rol 78 dim

]| L 2 R A
i otgly g ]': ]\..‘.\\.t TP e

- L - -
il i -"‘"**‘1'-‘\h-“u,-w.,i.tm-nw'e.-m\
Iy

E‘ﬁﬂn"‘“'"“ . W,
| I | I I T

Center 2.437 GHz ' ' I ~ Span 53.68 MHZ
HRes BW 100 kHz #VBW 100 kHz Sweep 8.4 ms

Channel Power Power Spectral Density

10.71 dBm/ 17.5 MHz -61.72 dBm/Hz

MSG STATUS

EEH

Freq/ Channel

Center Freq
2.437000000 GHz
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802.11n (20MHz)

I Agilent Spectrum Analyzer - Channel Power Elﬁlgl
LXi 50 5 | ALl 0 D4:43:10PMNoy 14,2012 [
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None req | Channsl
Input: RF C, Trig:FreeRun Avg|Hold:» 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

fof 26 dBm

Center Freq
2.462000000 GHz

¥ |
Wiy b
bl TR

| MM

" Span 53.68 MHZ
#VBW 100 kHz Sweep 8.4 ms

Channel Power Power Spectral Density

11.40 dBm/ 17.5 MHz -61.03 dBm/Hz

MSG STATUS
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802.11n (40Hz)

I Agilent Spectrum Analyzer - Channel Power El@@
L 502 | &L 0 [i32:06 PMMoy 15, 2012
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None Trace/Detector
Input: RF C, Trig:Free Run Avg|Hold:» 10110
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref 10 dBm

| ;m;em'-naMt-qu' oo
. ¥ ¥ .
d'l,-u‘r'ﬂ‘wﬁl’ﬂhuw“"-ﬂ'; t

1"\.l_rrn~1‘--" thifan, i
g

p—
" .
:f oty

Center 2422 GHz ' ' ) " Span 100 MHz
#Res BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

10.56 dBm/ 36.5 MHz -65.06 dBm/Hz

Tl Agilent Spectrum Analyzer - Channel Power El@@
50 & SE ALT JTO D4:32:39 PMMov 15, 2012

LXi =02 : 7 Freq! Channel
F g Radio Std: None
Center Freq 2.4 3?0 GH2 = Trig: Free Run Avg|Hold:> 10410

#IFGaindlow — #Atten: 40 dB Radis Device: BTS

Rol 18 dim

| TFETER Center Freq
| Mﬂ'almhh‘f’*" "‘"| ek ‘ﬁ“rlhi,,r.l | | 2.437000000 GHz
¥

. H . . .
It bbb i 1 .
e ﬁ]mk*u,hfh, ﬂ{-l'\‘*”""""'l'“"'""'*'l%k -

. |" ?

.I' g W A 5

Center 2.437 GHz ' ' ) " Span 100 MHZ
H#Res BW 100 kHz #VBW 100 kHz Sweep 15.6 ms

Channel Power Power Spectral Density

10.59 dBm/36.5 MHz -65.03 dBm/Hz

MSG STATUS
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802.11n (40MHz)

I Agilent Spectrum Analyzer - Channel Power El@@
LX 502 | ALl 0 D4:3300PMNoY 15,2012 [N
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None racefDetector
Input: RF C, Trig:Free Run Avg|Hold:» 10110
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref 10 dBm

| 4 J ‘H)J'-ﬂrml-ﬂrﬂt‘u"‘l JML-I»J,%_:\M“ "Mﬁ .
|
el g va e
o ! Wy i e
Lt W | 11 | | 1Y : |
i M"‘Nn-\,‘

Span 100 MHZ

#VBW 100 kHz

Channel Power Power Spectral Density

10.73 dBm/ 36.5 MHz -64.89 dBm/Hz

STATUS
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2.1.3 Power Spectral Density
Procedure:

The peak power density is measured with a spectrum analyzer connected to the antenna
terminal while the EUT is operating in transmission mode at the appropriate frequencies.

The spectrum analyzeris set to:

RBW = 3 kHz VBW = (VBW = RBW)
Sweep = 100 s (Span/3 kHz) Span = 300 kHz
Detector function = peak Trace = max hold

Test Results

Test mode : 802.11b

Mode Frequency h. Test Results
(MHz) dBm Result
2412 1 -14.88 Complies
802.11b 2437 6 -15.89 Complies
2462 11 -15.25 Complies

Test mode : 802.11g

s Frequency - Test Results
(MH2) dBm Result
2412 1 -18.90 Complies
802.11g 2437 6 -19.67 Complies
2462 11 -18.52 Complies
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Test mode : 802.11n(20 MHz)

Test Results
Mode Frequency Ch.

(MHZ) dBm Result

2412 1 -18.66 Complies
802.11n

2437 6 -19.97 Complies
(20 MHz)

2462 11 -18.75 Complies

Test mode : 802.11n(40 MHz)

Test Results
Mode Freﬁ,lffncy Ch.

(MHz) dBm Result

2422 3 -29.73 Complies
802.11n

2437 6 -28.74 Complies
(40 MHz)

2452 9 -26.54 Complies

Minimum Standard:

Power Spectral Density < 8dBm @ 3 kHz BW

See next pages foractual measured spectrum plots.
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802.11b Power Density Measurement

Tl Agilent Spectrum Analyzer - Swept SA E_@E
Marker 1 2.411889900000 GHz , Aug Type: Log-Pur Peak Search
Input: RF PNO: Far (5 10g: Free Run Avg|Hold: 1100
IFGain:L ow Atten: 20 dB

Ref Offset2.3 dB
Ref 12.30 dBm

’1

M W] -
"h a“.n‘,.h‘ J-

3
I

" AL A
.*”_}‘lhﬂ'lf el Y LH-"Q'M‘ [} ‘“4 !

T T Span300.0kHz
#VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4120000 GHz
|#Res BW 3.0 kHz

T Agilent Spectrum Analyzer - Swept SA @EJEJ
(/ =20 AC <F NT A C
) = T ; Peak Search
¥ 1 4 Avg Type: Log-Pwr
Marker 4 2 368800 PR T rig: Free Run AvglHold: 11100

IF Gain:Low Atten: 20 dB
Mkr1 2.436 889 6 GHz
Ref Offset 2.3 dB A
Ri_?_f 12.30 d_Bm ) -1 5.887 dBm

1

— | —mamz
#Sweep 100 s (1001 pts)

Center 2.4370000 GHz
|#Res BW 3.0 kHz #VBW 3.0 kHz

MSG

STATUS
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I Agilent Spectrum Analyzer - Swept SA E|EJSJ
= ] A | [I0:54:24 AM Ko 11, 2012 PeakBaarh

Marker 1 2.461889900000 GHz Aug Type: Log-Pur TACE
Input: RF PNO: Far Ly Trig: Free Run AvglHold: 1100 TVFE
IFGain:Low Atten: 20 dB

Ref Offset 2.3 dB
Ref 12.30 dBm

Mkr—RefLvi

Center 2.4620000 GHz ' ' ' R i " Span 300.0 kHz

|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
Test Report No.: CTK-2012-01203 Page 31 of 58

Date: 2012-11-19

This Report shall not be reproduced except in full without the written approval of CTK
Form No.: CTK-RF-EF-Partl5 Subpart C(Rev.2)



CTK Co., Ltd.
TK

386-1, Ho-dong, Cheoin-gu, Yongin-si, Gyeonggi-do, 449-100, Korea
Tel: +82-31-339-9970 Fax: +82-31-339-9855

www.e-ctk.com
CTK Co., Ltd.

802.11g Power Density Measurement

Tl Agilent Spectrum Analyzer - Swept SA El-@g
Marker 1_2.411850000000 GHz , Avg Type: Log-Pur £ ouSaureh
input: RF PNO: Far Cp 1rig:Free Run Avg|Hold: 11100

IFGain:Low Atten: 20 dB

Mkr1 2.411 850 0 GHz
Ref 12.30 dBm -18.901 dBm

1

',1

| 0

e et 2 G > _
W ONAM A A AAMF g NS U A A gy g W I

i

Center 2.4120000 GHz "~ Span 300.0 kHz
|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

Tl Agilent Spectrum Analyzer - Swept SA El@m
! 509 A SBV T AL 0 11:15:12 AMMOv 11, 2012
Marker 1 2.436850600000 GHz , Avg Type: Log-Pur . £ ouSauith
\nput: RF PNO: Far Ly Trig: Free Run AvglHold: 1100 3
IFGain:Low Atten: 20 dB
Ref Offset 2.3 dB Mkr1 2.436 8
Ref 12.30 dBm

o
= Al
ATV .-.'.‘iwh*\,»._.-._l_?.ﬁ.rv.ﬁyh“j_,_lp.w‘ﬂ.’l,,_"‘(|‘f-.‘~.f1!.-__fpllf‘;_"wjl,,;_rn'l-““‘ |

Center 2.4370000 GHz

~“Span 300.0 kHz

|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
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I Agilent Spectrum Analyzer - Swept SA E|EJSJ
= ] A ) [L117:48 AM Ko 11, 2012 PeakBaarh

Marker 1 2.461850300000 GHz Aug Type: Log-Pur TACE
Input: RF PNO: Far Ly Trig: Free Run AvglHold: 1100 i
IFGain:Low Atten: 20 dB

Ref Offset 2.3 dB
Ref 12.30 dBm

A A
ArLE gy

Mkr—RefLvi

Center 2.4620000 GHz  EE ' R i " Span 300.0 kHz

|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
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802.11n(20 MHz) Power Density Measurement

T Agilent Spectrum Analyzer - Swept SA EIEJE

; 1 2.41 Avg Type: Log-Pwr
Marker 1 2.4 18500 F“ e Run o
IFGain:Low Atten: 20 dB

Peak Search

Ref Offset 2.3 dB
Ref 12.30 dBm

; vy
e 3 VA I

Center 2.4120000 GHz = Span 300.0 kHz
|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

Tl Agilent Spectrum Analyzer - Swept SA El@m
1 509 SEMSE T AL 0 113107 &MNov 11,2012
Marker 1 2.436850300000 GHz , Avg Type: Log-Pur EatkSweh
\nput: RF PNO: Far Ly Trig: Free Run AvglHold: 1100
IF Gain:Low Atten: 20 dB

Ref Offset 2.3 dB Mkr1 2.436 8
Ref 12.30 dBm -19.

Center 2.4370000 GHz

Span 300.0 kHz

|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
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T Agilent Spectrum Analyzer - Swept SA =05
T 50 & T B D [11:33:28 AMNov 11,2012
Marker 1 2.461857200000 GHz Avg Type: Log-Pur | el
Input: RF PNO: Far Ly Trig: Free Run AvglHold: 1100
IFGain:Low Atten: 20 dB

Ref Offset 2.3 dB
Ref 12.30 dBm

14

M
s
e TS

At 'y Ay . e
g gl s -"“»-"1-\_-"*‘ Wy ""'_*--*’i.r"‘-'-lﬂr”“"]l ‘-'1"-1‘?‘\-‘“.; Yy l.'lﬁ'.,ﬂ-.\q,_ el ‘lr"\-".eh'rﬁw"'n |

Mkr—RefLvi

Center 2.4620000 GHz ' ' ' R i " Span 300.0 kHz

|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
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802.11n(40MHz) Power Density Measurement

|.lg|l'enl Spuﬂn.n .lnalyzer Swept SA _ — — — ' @-@E

Marker 1 2.422004500000 GHz ' Aug Type: Log-Pur Resk Search

input: RF PNO: Far ) 10g:FreeRun AvglHeld: 1/100
IFGain:Low Atten: 10 dB

Ref Offset 2.3 dB

Mkr1 2.422 004 5 GHz
Ref 2.30 dBm -2

N o Y, A | |
i Al Y Ui v “‘\.'M._AH"‘I“w‘-m""*'*-‘w"m,-"w,.-"»,-'t..,"\,*—N-ﬂ-vﬁ.,f"i

Center 2.4220000 GHz Span 300.0 l(i-lz
|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

|.lg|l'enl Spuﬂn.n .lnalyzer Swept SA
i D4:26:36 PMMov 15, 2012

Marker 1 2.437004200000 GHz o Avg Type: Log-Pur : Peak Search
Input RF. . PNO: Far L, 1rig: Free Run Avg[Hold: 17100
IF Gain:Low Atten: 10 dB

Mkr1 2.437 00
Ref Offset 2.3 dB 004
Ref 2.30 dBm -28.739 dBm

‘ 1
As l.i"- M

; }['F.'f"t'hu_hf‘*"‘r\\‘l 1\«"\.!"\.#\’""-"*'-"*"_""“"ILT i) IH“;“T":'J“"’WP"""“}-‘ L 'Ill’_“'k'\l!'l_f'

Center 2.4370000 GHz Span 300.0 ki-lz
|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
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I Agilent Spectrum Analyzer - Swept SA E|EJSJ
! 50 & T A 4 D4:29:33 FMROw 15, 2012
Marker 1 2.451998200000 GHz Aug Type: Log-Pwr TRACE Peak Search
Input: RF PHO: Far Ly Trig: Free Run AvglHold: 1100 TVFE
IFGain:Low Atten: 10 dB
Vikr1 2
Ref Offset 2.3 dB Mkr1 2.451
Ref 2.30 dBm

A
;“..ﬂ.,"r"u-‘hn..t"d- af W e

Mkr—RefLvi

Center 2.4520000 GHz ' ' R i " Span 300.0 kHz

|#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)
MSG STATUS
Test Report No.: CTK-2012-01203 Page 37 of 58

Date: 2012-11-19

This Report shall not be reproduced except in full without the written approval of CTK
Form No.: CTK-RF-EF-Partl5 Subpart C(Rev.2)



CTK Co. Ltd.
TK 386-1, Ho-dong, Cheoin-gu, Yongin-si, Gyeonggi-do, 449-100, Korea

Tel: +82-31-339-9970 Fax: +82-31-339-9855
www.e-ctk.com
CTK Co., Ltd.

2.1.4 Band - edge

Procedure:

The bandwidth at 20dB down from the highest inband spectral density is measured with a

spectrum analyzer connected to the antenna temminal, while EUT is operating in transmission
mode at the appropriate frequencies.

After the trace being stable, Use the marker-to-peak function to measure 20 dB down both
sides of the intentional emission.

The spectrum analyzeris set to:

Center frequency = the highest, middle and the lowest channels
RBW = 100 kHz VBW = 100 kHz

Span =50 MHz Detector function = peak
Trace

max hold Sweep =auto

Measurement Data: Complies

- All conducted emission in any 100 kHz bandwidth outside of the spread spectrum band

was at least 20dB lower than the highest inband spectral density. Therefore the applying
equipment meets the requirement.

Minimum Standard: > 20 dBc

See next pages foractual measured spectrum plots.
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802.11b Band-edge Measurements

Tl Agilent Spectrum Analyzer - Swept SA
; 50 2
Display Line -12.52 dBm

Input: RF Trig: Free Run

PNO: Fast )
™ Atten: 30 dB

IF Gain:Low

Ref Offset 2.3 dB
Ref 22.30 dBm

A

Ey
: e L il
Prabisppia ol e P

Center 2.40000 GHz

|#Res BW 100 kHz #VBW 100 kHz

Avg Type: i;og -Pwr
Avg|Hold:>100/100

Mkr1 2.411 45 GHz
7.488 dBm

"~ Span 50.00 MHz
Sweep 6.07 ms (1001 pts)

Off

Display Line
1252 dBm
off

Tl Agilent Spectrum Analyzer - Swept SA
T =0
Display Line -12.45 dBm )
Input RF PNO: Fast L, 17ig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 2.3 dB
Ref 22.30 dBm

1<

A a
ity

!
ey |
P Tt o]

Center 2.48350 GHz

|#Res BW 100 kHz #VBW 100 kHz

ALT 10,59:27 AM Moy 11, 2012
Avg Type: Log T
Avg|Hold:>100/100

Mkr1 2.461 50 GHz
dBm

nl e ey s 8wl s, -f:.»!:

"~ Span 50.00 MHz
Sweep 6.07 ms (1001 pts)

FEE

Display

Off

Display Line
12.45 dBm
off
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Band - edge (at 20 dB blow) - Low channel(802 11b)
Frequency Range = 30 MHz ~ 10'™ harmonic
Tl Agilent Spectrum Analyzer - Swept SA : . E|@EJ

A 2l 11:02:22 AMMNov 11, 2012
Avg Type: Log-Pwr Display
Input: RF PNO: Fast () Trig: Free Run AvalHold: 9100

IFGain:Low Atten: 20 dB
Annotation»
Ref Offset 2.3 dB Mkr1 2.

Ref 12.30 dBm i—
Title»
)

| Graticule

On Off
[E==—— T |

‘ i ¥y W e

5. S YO | WO RN ¥ 00 . oo cocali ittt T Display Line
41315 dBm

Off

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)

FUNCTION

6.:15-1 dBm)|

Band - edge (at 20 dB blow) - Mid channel(802 11b)
Frequency Range = 30 MHz ~ 10*™ harmonic

Tl Agilent Spectrum Analyzer - Swept SA

i \|H MODE| TRC FUNCTION WD TH FUNCTION VALLE

= s

hd = O 000~ D B LR = T

A, J 11.03: U‘.“HI‘\IJ\ 11,2012
Avg Type: Log-Pwr TRACE
Input: RF PND: Fast (4 Trig: Free Run AvglHold: THOO TPE
IFGain:Low Atten: 20 dB

Mkr Annotation»
Ref Offset 2.3 dB .

Ref 12.30 dBm et | |

Title»

_ Graticule
On ofr

Display Line
14,32 dBm
off

| el e st g e At A
e «LJ_“,,LAWHL*.,.H_..,.___..__,,,d.p..._quw-r'k-l‘vr-r iy

" Stop 25.00 GHz
#VBW 100 kHz Sweep 3.01s (1001 pts)

FUNCTION wADTH

FUNCTION VALLE

i\‘H MODE| TRC SCL FUNCTION

n | 2427 GHz 5o96dBm

= =2
M = O W00~ @ Gl hD = T
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Band - edge (at 20 dB blow) - High channel(802.11b)
= 30 MHz ~ 10" harmonic

T Agilent Spectrum Analyzer - Swept SA =15

X AL _ A 0 [L1:04:02 AMNov 11,2012 Bt
Display Line -12.50 dBm Aug Typa: Log-tr it

d e L st (b Trig: Free Run AvglHeld: 121100 TEE
Atten: 20 dB

IF Gain:L ow

Ref Offset 2.3 dB s
Ref 12.30 dBm |

 —
: Graticule
Oon Off
W———
Display Line

-12.50 dBm
Off

A Al 5
e l z T R man ™
R AR R PO L

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)

FUNCTION

FUNCTION WIDTH FUNCTION VALUE

STATUS
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802.11g Band—-edge Measurements

Tl Agilent Spectrum Analyzer - Swept SA

T 0@
Display Line -13.45 dBm

Input RF PNO: Fast L, 17ig: Free Run

IF Gain:Low Atten: 30 dB

Ref Offset 2.3 dB
Ref 22.30 dBm

.¢.r~»"'w‘*ilwz’ﬂ’,efmlﬁz'h|| Y

—

Center 2.40000 GHz

|#Res BW 100 kHz #VBW 100 kHz

'y

posaibds g

ol

"~ Span 50.00 MHz
Sweep 6.07 ms (1001 pts)

Off

Display Line
-13.45 dBm
off

Tl Agilent Spectrum Analyzer - Swept SA
Display Line -13.91 dBm

Input: RF PNO: Fast L, 17ig: Free Run

IF Gain:Low Atten: 30 dB

Ref Offset 2.3 dB
Ref 22.30 dBm

" 1
[ wll v’

|oha "r\uf,,\

.nm.hI:_fjJ'n'il'Il-\f|‘1"1I-JU{'lJ;hl-.L,l\.llllr‘anl{..
I I L
; fllﬁm

Ll

Center 2.48350 GHz

|#Res BW 100 kHz #VBW 100 kHz

o mi,’,u'iwmb

s J 11:18:34 AMMNOv 11, 2012
Avg Type: Log-Pwr TRACE |
AvglHold:>100/100 TVPE

Mkr1 2..-4__6’1

0.

"\l'-*“’\“n?*w:.h.q,.‘. ;

"~ Span 50.00 MHz
Sweep 6.07 ms (1001 pts)

FEE

Display

Off

Display Line
1391 dBm
off
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Band - edge (at 20 dB blow) - Low channel(802 11g)
Frequency Range = 30 MHz ~ 10'™ harmonic
Tl Agilent Spectrum Analyzer - Swept SA : . E|@EJ

A 2l 11:20: UEH‘I\L‘I\ 11,2012
Avg Type: Log-Pwr TRACE Display
Input: RF PNO: Fast () Trig: Free Run AvalHold: 9100 TVPE
IF Gain:Low Atten: 20 dB
Mkri 2.4 Annotation»
Ref Offset 2.3 dB { %
Ref 12.30 dBm
¥1

Graticule

—
S

; Pl e
o R s
B

Display Line
1458 dBm
off

T R T

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)

FUNCTION

5429 dBm)|

Band - edge (at 20 dB blow) - Mid channel(802 11g)
Frequency Range = 30 MHz ~ 10 harmonic

Tl Agilent Spectrum Analyzer - Swept SA

i \|H MODE| TRC FUNCTION WD TH FUNCTION VALLE

= s

hd = O 000~ D B LR = T

A, J 11.21: 1E.¢I’1I‘\IJ\ 11,2012
Avg Type: Log-Pwr TRACE
Input: RF PND: Fast (4 Trig: Free Run AvglHold: 5100 TPE
IFGain:Low Atten: 20 dB

Mkr Annotation»
Ref Offset 2.3 dB .

Ref 12,30 dBm el | |
oF 1230 8w

Title»

_ Graticule
On ofr

Display Line
14,69 dBm
off

g =i e
s o gl v -

F I ™
| — '_L_- I Tt T YR NP MRS T e

" Stop 25.00 GHz
#VBW 100 kHz Sweep 3.01s (1001 pts)

FUNCTION wADTH

FUNCTION VALLE

i\‘H MODE| TRC SCL FUNCTION

n | 2427 GHz 5315dBm

= =2
M = O W00~ @ Gl hD = T

Test Report No.: CTK-2012-01203 Page 43 of 58
Date: 2012-11-19
This Report shall not be reproduced except in full without the written approval of CTK
Form No.: CTK-RF-EF-Partl5 Subpart C(Rev.2)



CTK Co. Ltd.
TK 386-1, Ho-dong, Cheoin-gu, Yongin-si, Gyeonggi-do, 449-100, Korea
Tel: +82-31-339-9970 Fax: +82-31-339-9855
www.e-ctk.com
CTK Co., Ltd.

Band - edge (at 20 dB blow) - High channel(802.11g)
= 30 MHz ~ 10" harmonic

FE&®
11:21:52 AM |‘:‘I_.'I'\' 11,2012

Avg Type: Log-Pwr TRACE Display
Input: RF PNO: Fast () Trig: Free Run AvalHold: 8100 TVPE
IF Gain:Low Atten: 20 dB

Ref Offset 2.3 dB g ys
Fef 120 dom .
of 1230 dBm

|
: Graticule
Oon Off
S
Display Line

-14.17 dBm
Off

| ; A e gt T o
R N SRR SN Lol

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)
v
52835 dBm|

FUNCTION FUNCTION WIDTH FUNCTION VALUE

STATUS
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802.11n(20MHz) Band-edge Measurements

Tl Agilent Spectrum Analyzer - Swept SA
S0 & 11:35:56 AMMNOv 11, 2012
TRACE
TVFE

7 0o
Display Line -13.18 dBm )
input: RF  PNO: Fast ) 109 FreeRun
IFGain:Low Atten: 30 dB

Ref Offset 2.3 dB
Ref 22.30 dBm

14
¢
:r|w\.ira’n1'\| Jrn.,1~.|r '!“'"'h' fr'-LJkT\\ l-}[.'l'ﬂu ol
iyl v

Off

[ I T 1 Display Line
1318 dBm
off

/
.rllnil‘Jl"‘#!-,l]

5 i .hﬁ"f.‘:lﬂ’l-‘lﬁtr‘f'l‘_r\;1&“
I |

ol r-.-."L.;'r I‘h " "’T
o '1"r+‘-.ﬂ"r1f"m‘"i]””hq s

Center 2.40000 GHz ) ) ) " Span 50.00 MHz
|#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

Tl Agilent Spectrum Analyzer - Swept SA E|EJEJ

e i SENSEIINT : ) 113520 aMloy L1 2012 Displey

Display Line -13.74 dBm Avg Type: Log-Pwr TRALCE |

L Input RF PNO: Fast L, 17ig: Free Run Avg|Held:> 1004100 TYFE
IFGain:Low Atten: 30 dB DET

0@

Ref Offset 2.3 dB Mkr1 2.463 30
Ref 22.30 dBm

Off

Display Line
-13.74 dBm

a I ] | i 0"
klw' Ih.rI\J ﬂh_,.,"!.,;fr ﬂ"\]lil ".-..th . :

raly,
Tih,

f
W
‘I,I-T.\m )

Y,

b,
i

ST Y e AN

Center 248350 GHz ) ) ) " Span 50.00 MHz
|#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
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Band - edge (at 20 dB blow) - Low channel(802 11n(20MHz))
Frequency Range = 30 MHz ~ 10'™ harmonic

Tl Agilent Spectrum Analyzer - Swept SA E|@EJ

A ) [1136:37 AMNY 11,2012
Avg Type: Log-Pwr A Display
input: RF  PNO: Fast ) 10g:FreeRun Avg|Hold: 71100
IF Gain:Low Atten: 20 dB
Mkri 2.4 Annotation»
Ref Offset 2.3 dB {
Ref 12.30 dBm

Graticule

—
S

= LT g
g e b A T Display Line
-13.94 dBm

Off

‘".,—.Amf-'f'ﬂb‘mvu[m.%;,q..-.,_.u-a..wn.,n.rr-.f" i

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)

FUNCTION

i \|H MODE| TRC! SCL FUNCTION WD TH FUNCTION VALLE

= s

hd = O 000~ D B LR = T

Band - edge (at 20 dB blow) - Mid channel(802 11n(20MHz))
Frequency Range = 30 MHz ~ 10 harmonic

Tl Agilent Spectrum Analyzer - Swept SA

A, J 1137 I‘HH‘\IJ\ 11,2012
Avg Type: Log-Pwr TRACE
input. RF PNO: Fast p 17@:FreeRun Avg|Hold: /100 TYPE
IFGain:Low Atten: 20 dB DET

Mkr Annotation»
Ref Offset 2.3 dB .

Ref 12.30 dBm_ bt | |
&

Title»

_ Graticule
On ofr

Display Line
16,04 dBm
off

e

NS i i
CUER D C N USRS R e |

" Stop 25.00 GHz
#VBW 100 kHz Sweep 3.01s (1001 pts)

FUNCTION wADTH

FUNCTION VALLE

i\‘H MODE| TRC SCL FUNCTION

n | 2427 GHz 4969d8m

M = O W00~ @ Gl hD = T

= =2

Test Report No.: CTK-2012-01203 Page 46 of 58
Date: 2012-11-19
This Report shall not be reproduced except in full without the written approval of CTK
Form No.: CTK-RF-EF-Partl5 Subpart C(Rev.2)



CTK Co. Ltd.
TK 386-1, Ho-dong, Cheoin-gu, Yongin-si, Gyeonggi-do, 449-100, Korea

Tel: +82-31-339-9970 Fax: +82-31-339-9855
www.e-ctk.com
CTK Co., Ltd.

Band - edge (at 20 dB blow) - High channel(802.11n(20MHz))
= 30 MHz ~ 10" harmonic

FE&®
11:37:58 AM |‘:‘I_.'I'\' 11,2012

Avg Type: Log-Pwr TRACE Display
input: RE PNO: Fast () 1rig:FreeRun Avg|Held: 5MO0 TVPE
IF Gain:Low Atten: 20 dB

Ref Offset 2.3 dB - ys
Ref 12.30 dBm_ | I
1

= |
: Graticule
Oon Off
h——
DisplayLine

-14.80 dBm
Off

| S TR P e P
| s L A i
p— J N —— s

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)

FUNCTION

°O1dEm

STATUS

FUNCTION WIDTH FUNCTION VALUE
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802.11n(40MHz) Band-edge Measurements

Tl Agilent Spectrum Analyzer - Swept SA

(] nQ
Display Line -16.46 dBm

Input RF PNO: Fast L, 17ig: Free Run

IF Gain:Low Atten: 30 dB

Ref Offset 2.3 dB
Ref 22.30 dBm

. o
|

Center 2.40000 GHz

|#Res BW 100 kHz #VBW 100 kHz

. r":;,.'-l1'i'|'frlP'1‘1111."'”'r‘|'1a”*{‘r# i?'f'“r'u‘fl'-"r‘l"hrr"th-.ﬂ'e'.'p

: UTO  D4:36:34 PMNw 15, 2012
Avg Type: TRACE |
Avg|Hold:>100/100 TVFE
DEr

Mkr1 2.419 50 GHz

3.544 dBm

‘1
[ 1 s |
P e el T Rl el
| |

"~ Span 50.00 MHz
Sweep 6.07 ms (1001 pts)

Off

Display Line
-16.46 dBm
off

Tl Agilent Spectrum Analyzer - Swept SA
! 50 %

Display Line
D PNO: Fast C, 17ig: FreeRun

Input: RF
IF Gain:Low Atten: 30 dB

Ref Offset 2.3 dB
Ref 22.30 dBm

ey

Center 2.48350 GHz

|#Res BW 100 kHz #VBW 100 kHz

Avg Type: Log -Pwr
Avg|Hold:>100/100

"~ Span 50.00 MHz
Sweep 6.07 ms (1001 pts)

FEE

Display

Off

Display Line
1915 dBm
off
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Band - edge (at 20 dB blow) - Low channel(802 11n(40MHz))
Frequency Range = 30 MHz ~ 10'™ harmonic

'.lgﬂent Speclnln Amtyzer Swept SA El@gj
T T D4:41:48 MGy 15, 2012

= o - 2 Display

Dls la Llne -17.22 dBm Avg Type: Log-Pur TRACE]
d e LIS NI 1 rig: Fra. Run AvglHold: 91100 TYPE
Atten: 20 dB e

M e 4 Annotation»
Ref Offset 2.3 dB Mkr1 2.427 GHz

Ref 12.30 dBm_ 2.789 dBm
"

IF Gain:L ow

Graticule

—
S

- N TGP ) o PR
AT VRS SO S A S DU 20, T Mgy 4 T P T'-r Display Line
N -17.22 dBm

Off

" Stop 25.00 GHz
#VBW 100 KHz Sweep 3.01s (1001 pts)

i\‘H MODE| TRC FUNCTION

n : 2427 GHz 2?&9dBm

Band - edge (at 20 dB blow) - Mid channel(802 11n(40MHz))
Frequency Range = 30 MHz ~ 10 harmonic

Tl Agilent Spectrum Analyzer - Swept SA

FUNCTION WD TH FUNCTION VALLE
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2.1.5 Field Strength of Emissions

Test Location
X Testing was performed ata testdistance of 3 meter SAC

Test Procedures

The height of the measuring antenna was varied between 1 to 4 m and the table was
rotated a full revolution in order to obtain maximum values of the electric field intensity.

The measurement was made in both the vertical and horizontal polarization, and the
maximum value is presented in the report.

The spectrum analyzeris set to:

Center frequency = the worst channel

Frequency Range =30 MHz ~ 10" harmonic

RBW = 120 kHz (30 MHz ~ 1 GHz) VBW = RBW
1 MHz (1 GHz ~ 10" harmonic)

Span = 100 MHz Detector function = Quasi-peak
Trace = max hold
Ant, Tuwi 10 1
Variahle
EUT& 3m /
|- -] 5 /
Support Units rd
\ —o—i
_Turn Tahle
— I'
oam | i Ii —
Ground Plane
TestReceive;r\
™ —
A % o o0oaag
[+ I v [ = B I
Limit
- 15.209(a)

Frequency(MHz) Field Strength uV/m@3m Field Strength dBuV /m@3 m
30-88 100** 40
88-216 150%** 43.5

216-960 200** 46
Above 960 500 54

** Exceptas provided in 15.209(g).fundamental emissions from intentional radiators
operating under this Section shall not be loated in the frequency bands 54-72MHz,
76-88MHz, 174-216MHz, 470-806MHz. However, operation within these frequency
bands is permitted under other sections of this Part, e.g.15.231 and 15.241.
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Test Results

Test mode : 802.11b

EUT Smart Gateway Measurement Detail
Model HG10ZZ0.ENCXLUS Frequency Range Below 1000MHz
Mode 802.11b(Worst Case) Detector function Quasi-Peak
The requirements are:
X Complies
Frequenc Measured Data Margin
N Y g Remark
(MHz) (dBuV/m) (dB)
666.684 32.3 13.7 Quasi-peak
Test Data
<<CTK Co. Ltd.>>
Model Name : HG10ZZ0.ENCXLUS Model Type @ Smart Gateway
Manufacturer @ LG Electronics, Inc. 5
Mode : 802.11b
[dB(uV/m)]
60 [ <FCC B>
. Limit(QP)
: N <11b-Fl1-ok>
50 Spectrum(H,PK)
F = upeutrum(‘\/ PK)
r —— uuspec ed ltem(H)
B Suspected Item(V )
40 Final ltem(H,QP)
C —— Final ltem(V,QP)
5 [ >
z 30 -.,-1
= [
20 K| A
iLop ! A
Y, e, |
10 [
ok
30.00 50.00 100.00 500.00 1000.00
Frequency [MHz]
Final Result
No. Freguency (P) Reading c.1 Result Limit Margin Height Angle
QP ) QP P QP
[MHz] [aB{uv)] [aB(1/m)] [dB(uv/m)] [dB(uV/m)] [dB] [cm] [deq]
1 42.853 V 34.1 -13.4 20.7 40.0 19.3 100.0 27.0
2 533.309 Vv 35.5 -3.9 31.6 46.0 14.4 100.0 0.0
3 533.309 H 36.2 -3.9 32.3 45.0 13.7 206.0 215.0
4 624.974 H 30.9 -1.4 29.5 46.0 16.5 3056.0 258.0
5 665.684 H 33.3 -1.0 32.3 45.0 13.7 100.0 g2.0
6] 800.059 H 30.7 1.5 32.2 46.0 13.8 100.0 168.0
Remark :

1. The field strength of spurious emission was measured in the following position: EUT stand-
up position(Z axis), lie-down position(X,Y axis). The worst emission was found in stand-up
position(X axis) and the worst case was recorded.
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Test Results

EUT NetweeN Measurement Detail
Freguency Range 1-25GHz
Model HG10ZZ0.ENCXLUS Detector function Average / Peak
Remarks

We have tested three mode (X,Y, Z2). The worst mode (X axis) for final test.

The requirements are:

X Complies
Frequency Measured Data Margin
(MH2Z) (dBuV/m) (dB) Remark
Test Data (Mode: 802.11b)
Reading Correction Limits Result Margin
Frequency Height
[dBuV/m] Pol. Factor [dBuV/m] | [dBuV/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. GainI Cable AV / Peak | AV /Peak| AV /Peak
No emissions were detected at a level greater than 20dB below limit.
Test Data (Mode: 802.119g)
Reading Correction Limits Result Margin
Frequency Height
[dBuV/m] Pol. Factor [dBuV/m] | [dBuV/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. GainI Cable AV / Peak | AV /Peak| AV /Peak
No emissions were detected at a level greater than 20dB below limit.
Test Data (Mode: 802.11n_20MHz)
Reading Correction Limits Result Margin
Frequency Height
[dBuV/m] Pol. Factor [dBuV/m] | [dBuV/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. GainI Cable AV / Peak | AV /Peak| AV /Peak
No emissions were detected at a level greater than 20dB below limit.
Test Data (Mode: 802.11n_40MHz)
Reading . Correction Limits Result Margin
Frequency Height
[dBuV/m] Pol. Factor [dBuV/m] | [dBuV/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. GainI Cable AV / Peak | AV /Peak| AV /Peak

No emissions were detected at a level greater than 20dB below limit.
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Restricted band edge test data

Measured frequency range : 2310-2390 MHz, 2483.5-2500 MHz

Test data - 802.11b

Reading Correction Limits Result Margin
Frequency Height
[dBuV/m] Pol. Factor [dBuv/m] | [dBuV/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. GainI Cable AV / Peak | AV /Peak| AV /Peak
No emissions were detected at a level greater than 20dB below limit.
Test Data — 802.11¢g
e Reading Halaht Correction Limits Result Margin
requency I raguv/mj |  Pol. el Factor [dBuv/m] | [dBuv/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. Gain| Cable AV / Peak| AV /Peak| AV / Peak
No emissions were detected at a level greater than 20dB below limit.
Test Data - 802.11n(20 MHz)
E Reading Heiaht Correction Limits Result Margin
requency 1 rasuv/mi | pol. = Factor [dBuv/m] | [dBuV/m] [dB]
[MHz] AV / Peak [m] Antenna |Amp. Gain| Cable AV / Peak| AV /Peak| AV / Peak
No emissions were detected at a level greater than 20dB below limit.
Test Data — 802.11n(40 MHz)
E Reading Hetaht Correction Limits Result Margin
reauency | rasuv/mi | pol. = Factor [dBuv/m] | [dBuV/m] [dB]
[MHz] AV / Peak fm] | Antenna [Amp. Gain| cable AV / Peak| AV /Peak| AV /Peak

No emissions were detected at a level greater than 20dB below limit.
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2.1.6 AC Conducted Emissions

Test Location
Shielded Room

Frequency Range of Measurement
150 kHz to 30 MHz

Instrument Settings
IF Band Width: 9 kHz

Test Procedures

The EUT was placed on a non-metallic table 0.8m above the metallic, grounded floor
and 0.4m from the reference ground plane wall. The distance to other metallic surfaces
was at least 0.8m.

Amplitude measurements were performed with a quasi-peak detector and an average

detector.
Limit
- 15.207(a)
Frequency Conducted Limit (dBuV)
(MHz) Quasi- peak Average
0.15~0.5 66 to 56* 56 to 46*
0.5~5 56 46
5 ~ 30 60 50

* Decreases with the logarithm of the frequency.

Test Results
The requirements are:

X Complies
Frequency Measured Data Margin
(MHz) (dBuV/m) (dB) Remark
23.127 40.1 9.9 Average
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Test Data
[HOT]
80T
70T
60'\
P
- " e
50.- o 1 s e . i 4 e . e |
‘;?‘- 1 . t.‘..-"‘-m..u-.-...—.n-.—.-.—-.-—--u._-.ur—.'
= ¢
=l $,.% % .
> . Ll N 4 #
_I 4.1 & ”‘5 &
30 - & 4 4 L & o
20T
101
0 f t f ———— f ; F———+—— f i
150k 300 400500 800 1M 2 3ZM dAMEM B 8 10M 20M  30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. | Bandwidth | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuVv) Time (kHz) (dB) (dB) | (dBuV)
{ms)
0.154500 52.3| 1000.0 9.000 | On L1 9.9 13.5 65.8
0.190500 47.6 | 1000.0 9.000 | On L1 10.0 16.4 64.0
1.495500 37.4| 1000.0 9.000 | On L1 9.8 18.6 56.0
1.905000 35.8| 1000.0 9.000 | On L1 9.8 20.2 56.0
2.242500 39.0| 1000.0 9.000 | On L1 9.8 17.0 56.0
2.616000 37.1| 1000.0 9.000 | On L1 9.8 18.9 56.0
3.057000 39.3| 1000.0 9.000 | On L1 9.7 16.7 56.0
4.137000 39.0 | 1000.0 9.000 | On L1 9.7 17.0 56.0
4.699500 38.7 | 1000.0 9.000 | On L1 9.7 17.4 56.0
23.127000 43.5| 1000.0 9.000 | On L1 10.0 16.5 60.0
Final Result 2
Frequency | Average | Meas. | Bandwidth | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuVv) Time (kHz) (dB) (dB) | (dBpV)
(ms)
0.375000 29.5| 1000.0 9.000 | On L1 10.1 18.9 48.4
0.748500 27.5| 1000.0 9.000 | On L1 10.0 18.5 46.0
1.495500 29.3 | 1000.0 9.000 | On L1 9.8 16.7 46.0
2.247000 30.0 | 1000.0 9.000 | On L1 9.8 16.0 46.0
2.796000 26.5| 1000.0 9.000 | On L1 9.7 19.5 46.0
3.367500 29.3 | 1000.0 9.000 | On L1 9.7 16.7 46.0
4.137000 27.5| 1000.0 9.000 | On L1 9.7 18.5 46.0
4.911000 28.0| 1000.0 9.000 ) On L1 9.7 18.0 46.0
23.127000 40.1| 1000.0 9.000| On L1 10.0 9.9 50.0
24.351000 36.0 | 1000.0 9.000) On L1 10.0 14.0 50.0
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[NEUTRAL]
80T
70T
50.\ I
50T
2 4y _ _
2 1 ¢
£ 4071 % %
T Pl
> 1
—
30T
20T
10T
0 } } ———1 } } —t——1 } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBpVv)
(ms)
0.163500 48.0| 1000.0 9.000 | On N 10.1 17.3 65.3
0.186000 46.0 | 1000.0 9.000 | On N 10.0 18.2 64.2
1.522500 35.2| 1000.0 9.000 | On N 9.8 20.8 56.0
1.698000 37.7| 1000.0 9.000 | On N 9.8 18.3 56.0
2.242500 39.4| 1000.0 9.000 | On N 9.8 16.6 56.0
2.814000 39.9| 1000.0 9.000 | On N 9.7 16.1 56.0
3.129000 39.0| 1000.0 9.000 | On N 9.7 17.0 56.0
4.123500 40.0| 1000.0 9.000 | On N 9.7 16.0 56.0
4.492500 39.5| 1000.0 9.000 | On N 9.7 16.5 56.0
23.127000 43.4| 1000.0 9.000 | On N 10.1 16.6 60.0

Final Result 2

Frequency | Average | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBuV)
(ms)
1.500000 27.9| 1000.0 9.000| On N 9.8 18.1 46.0
1.707000 24.9| 1000.0 9.000| On N 9.8 211 46.0
2.247000 29.9| 1000.0 9.000| On N 9.8 16.1 46.0
2.733000 27.5| 1000.0 9.000| On N 9.7 18.5 46.0
3.592500 28.1| 1000.0 9.000| On N 9.7 17.9 46.0
4.110000 28.2| 1000.0 9.000| On N 9.7 17.8 46.0
4.600500 28.0| 1000.0 9.000 | On N 9.7 18.0 46.0
6.126000 28.1| 1000.0 9.000| On N 9.7 21.9 50.0
23.127000 40.0 | 1000.0 9.000| On N 101 10.0 50.0
24.351000 36.1] 1000.0 9.000| On N 10.2 13.9 50.0
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APPENDIX A - Test Equipment Used For Tests

Name of Equipment Manufacturer Model No. Serial No. Due Date
1 | Signal Analyzer Agilent N9020A MY48011598 2013-11-08
2 Spectrum Analyzer Rohde & Schwarz FSP-30 100994 2013-11-08
3 EMI Test Receiver Rohde & Schwarz ESCI7 100814 2012-12-13
4 | EMITest Receiver Rohde & Schwarz ESCI7 100816 2012-12-16
5 | Trilog Broadband Antenna | SCHWARZBECK VULB9161 SE 9161-4133 2014-06-11
6 Active Loop Antenna SCHWARZBECK FMZB 1513 1513-125 2014-06-06
7 | Attenuator HP 8498A 1801A06913 2013-11-09
8 EPM Series Power Meter HP E4418A GB38272734 2013-11-08
9 | Power Sensor HP 8487A 3318A03524 2013-07-10
10 | Audio Analyzer HP 8903B 2747A03432 2013-11-08
11 | ESG-D Series Signal Generator | Agilent E4432B US40054094 2013-11-08
12 | SYNTHESIZED SWEEPER HP 8341B 2819A01563 2013-11-08
13 | Attenuator HP 8494A 3308A33351 2013-11-09
14 | Temp&Humi Chamber Kunpoong JT-TH-556-1 9QE5-002 2013-01-12
15 | DC POWER SUPPLY Agilent E3632A MY40011638 2013-11-08
16 | Horn Antenna ETS-Lindgren 3115 00078894 2013-03-22
17 | Horn Antenna ETS-Lindgren 3115 00078895 2013-03-22
18 | Dipole Antenna SCHWARZBECK VHA 9103 VHA91032557 2013-11-04
19 | Dipole Antenna SCHWARZBECK UHA 9105 UHA91052417 2013-11-04
20 | OPT H64 AMPLIFIER HP 8447F 3113A06814 2013-03-27
21 | PREAMPLIFIER Agilent 8449B 3008A02307 2013-11-09
22 | Radio Communication Tester | Rohde & Schwarz CMU200 106765 2013-02-09
23 | LISN Rohde & Schwarz ENV216 101235 2013-08-06
24 | LISN Rohde & Schwarz ENV216 101236 2013-08-06
25 | DC POWER SUPPLY Agilent E3632A MY40011638 2013-11-08
26 | EMI Test Receiver Rohde & Schwarz ESCI3 100032 2013-02-09
27 | 6dB Attenuator R&S DNF 2724110.50 2013-11-09
28 [ AMPLIFIER Sonoma Instrument Co. 310 291721 2013-03-27
29 | EMI Test Receiver Rohde & Schwarz ESU40 100336 2013-06-29
30 | Signal Generator Rohde & Schwarz SMB100A 175528 2013-10-08
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